
 

City of Central City’s Response to  

Water Districts’ First Request for Information 

Case No. 2017-00199 

 

 
 

 

16. Provide a map of Central City’s water system showing all facilities used to serve 

Central City’s wholesale customers.  This map shall, at a minimum, show all master meters, 

pumping stations, storage tanks, water transmission mains, and water distribution mains used to 

serve its wholesale customers. 

 

 

Response:   Please see the map. 

Witness: Michael McGhee 

  



"

"

"

"

"

!

!

!
!

#*

"

"

"

"

%L

%L

%L

%L

%L

%L

%L%L

%L

%L

%L

%L

%L
%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L
%L

%L

%L %L

%L

%L

%L

%L
%L

%L

%L

%L

%L

%L

%L %L

%L

%L

%L

%L

%L

%L

%L %L

%L
%L

%L

%L

%L

%L

%L

%L

%L
%L

%L

%L

%L

%L

%L

%L

%L

%L%L

%L
%L

%L

%L

%L

%L
%L

%L

%L

%L

%L

%L

%L

%L

%L
%L%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L
%L

%L%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L
%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L

%L
%L

%L

%L

%L

%L

%L

%L

%L

%L%L

%L

%L

%L

%L

%L

%L

%L %L

%L

%L

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB
ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB
ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB
ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

ÍB

!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(!(
!(

!

!!

£¤431

£¤62

£¤431

")WK

¾À1379

¾À2107

¾À70

¾À604

¾À1031

¾À277

¾À2687

¾À3038

¾À602

¾À304

¾À2103

¾À2697

¾À2691

¾À2106

¾À277

Clark
 St

N 8th St

S Cherry Hill Rd

Charl ie Brown Rd

W Whitmer St

Hu
mp

hre
y R

d

Holt Rd

River Rd

Youngstown Rd

Riv
erv

iew Dr

Old
Gree

nvil

le Rd

Ferguson Ln

McC
onn

al Dr

Doss Ln

Waterworks Rd

James Terrace Dr

Clifton Ln

Willow Glen Rd

Ly
nc

h L
n

Obannon Ln

Allen
 Ln

Oakwood Dr

Circle
 Dr

Keeling Dr

Clyde Wee Brown Junior Blvd

Stringtown Rd

Greenfield Ln

Cedar H i ll Ln

Teasley St

College Park Dr

Brew
er L

n

McConnal Dr Conn

Clea
ton

Ha
ul R

d

Byars Dr

Willow Glen Rd

Caden Ray Ln

Westerfield Dr

Rose School Rd

N 4th St

Pa
rk 

St

W Whitmer St

N 3rd St

Morehead St E Broad St

N 1st St

Harrison Ave

Welborn St

N 5th St

N 6th St

Reynolds St

Maple Ln

Alley #2

Cedar St

Magnolia St

Lakeview Dr

Duncan Ln

Cherry St

Pendleton St

N 7th St

Divine St

Burgess St

Fairway Dr

Old Brownie Rd

E Second Ave

Perkins St

Cherrywood Dr

Brown Meadows Dr

Wa
lnu

t S
t

Ea
gle

Dr

Or
cha

rd 
St

Taylor Rd

S 9th St

Prince St

E W
hitm

er 
St

Thomas Ct

N
Che rry Hi ll Rd

J H Mitchell Rd

Mittie K Render Ave

Sto
ne

blu
ff A

ve

Pa
r L

n

S tringtown Rd

Spa Ln

Oak T
ree

 Dr

Jefferson St

W Second Ave

Kentucky St

Ea stview
Dr

S 6th St

Westview Dr

N 8th St

Neal St

Me
ad

ow
Hi

ll L
n

S 1st St

Keown Dr

Putte
r Ln

W Fifth Ave

Sand
usk

y Ave

Rose Hill Dr

Go
lde

n T
ide

 Av
e

S 3rd St
Withrow St

S 4th St

Noble St

Ch
arle

s S
t

Co
un

try
Clu

b Dr

Devi
ls L

ake
Rd

Locust St

Massey Dr

S 5th St

Eagles Dr

Newman St

W First Ave

Cardinal Dr

S 8th St

S 7th St

Federal St

Shady Oak Dr

W Stroud Ln

Green Valley Dr

Fortney V
lg

Fisher St

Pittman St

Bre
wer

Ln

Sh
ipp

 St

E Third Ave

California St

State St

Gish St

W Fourth Ave

Pa
r P

l

Ea gle Pl

Loi
s L

n

W Third Ave

Shady Ln

Short St

Du
pon

t S
t

Tammy Dr

E Fourth Ave

Pe
ter

s S
t

W Seventh Ave

Ry
an

 St

Esser St

Fruit Hill Rd

Temple St

Western St

Saint James Way

Pattontown Dr

Shown Ln

Ridge St

Tap
p S

t

Amplex St

Railroad St

Sp aL n Loop

Legion Dr

Mine Ri dge Rd

Rhodes Ave

E Stroud Ln

Tanglewood Pl

Maiden Ln

Bir
die

Pl

Lile
 Way

Wiggins Farm Rd

W Sixth St

Boggess
Blvd

Jagoe St

Steward Frontage Rd

Sh
ep

he
rd 

Cir
Va

lle
y V

iew
 Ln

N 1st St

N 7th St

W Third Ave

Go
lde

n T
ide

 Av
e

Railroad St

W Fifth Ave

S 5th St

Ch
arle

s S
t

S 1st St

N 5th St

S 9th St

W Third Ave

W Fifth Ave

S 6th St

Sh
ipp

 St S 3rd St
S 4th St

State St

W Second Ave

W Fourth Ave

W Seventh Ave

Green River Haul Rd

Devils Lake Rd

PR-1012

PR-1006

Ballpark Ln

Ridge St

PS
-10

07

PR-1046

Shown Ln

PS-1006

Peach Tree Cir

PR
-10

36

Go
lfca

rt L
n

Moore S t r eet

PS-1018

PV-1005

Cherry Orchard Pl

PS-1009

Wildw ood Dr

Monsanto Haul Rd

Viv
id 

Ct

PR-1017

Poplar Street

Pa
m Pl

ace

Davenport Ln

Cherry Blossom Tr

Bellaire Ct

Cherry Jubilee Way

PS-1015

PR-1034

PR-1023
Clu

bvi
ew

 Dr

Rose Hill Cemetery-C

Rose Hill Cemetery-A

Griffen Pl

PV-1004

Fairmont Cemetery Dr

PR-1001

PR-1047

PR
-10

33

Peabody Rd S

Morehead Rd

ST-1113

149th Regiment Rd

Tower Rd

Detachment Rd

ST
-11

14

B-3

B-5

ST-1500

B-2

ST
-11

15

B-4

ST-10

53

Olive Hill Trl

ST-1052

ST-1126

ST-1112

ST
-10

58

ST

-1059

Green River

Little Cypress Creek

Nelson Creek

Green
 RiverCy

pre
ss C

ree
k

Green River

Limitation of Liability:  The information contained on this map is to be used for planning purposes only.
The Pennyrile Area Development District provides no warranties of any kind for the accuracy or use of
this information outside the context of use for planning purposes.

Authorized Representative Date

µ
0 1,000 2,000 3,000 4,000

Feet

System Location Map
GIS Department
300 Hammond Drive
Hopkinsville, Kentucky 42240

Fax: 270-886-3211
Phone: 270-886-9484

www.peadd.org

a regional planning
and development agency

To the best of my knowledge, this planning map and associated reports are an accurate
and current representation of the Central City Municipal Water & Sewer System.

System Name:  Central City Municipal Water & Sewer System

Legend
Roads

US
Interstate
Parkway
State
County - Paved
County - Unpaved
City
Private
Other
Railroads
Streams
Lakes
City Limits
County

Waterline
Size in inches

0.75
1
1.25
1.5
2
3
4
6
8
10
12
16
20
Water Project - Line

!( Water Project - Point
" Meter
#* Surface Source
") Pump Station
" Purchase Source
" Water Treatment Plant
D Public Well Source
! Water Tank
! Water Pump
ÍB WaterValve
%L Hydrant

Muhlenberg County
Water System

Central City Municipal Water & Sewer System

By:
Pennyrile Area

Development District

Presented to:

NADCON 1983 Datum based on Kentucky State
Plane Coordinate System, Single Zone 1600.
Road Centerlines collected using GPS technology
and KYTC (Kentucky Transportation Cabinet) standards.

Project:  Kentucky Infrastructure 
                Authority (KIA)

Date:  June 2017

Sheet Number: 1
Illustrated by: GIS Department

mmyers�
Stamp




 

City of Central City’s Response to  

Water Districts’ First Request for Information 

Case No. 2017-00199 

 

 
 

 

17. Refer to “Audited Financial Statements and Supplemental Schedules For Year-

Ended June 30, 2016 and Independent Auditor’s Report” at page 15, Note 13.  Describe the 

leased office space and explain how the monthly rental amount was determined. 

 

Response: Central City owns the public works building and City Hall, both of which are 

used by the Water Department.  The monthly rental amount is based on square footage of 

combined space.    

Witness:  David Rhoades 

  



 

City of Central City’s Response to  

Water Districts’ First Request for Information 

Case No. 2017-00199 

 

 
 

 

18. Describe the operation of Central City’s water system.  This description should 

include a detailed description of the treatment process that Central City uses. 

 

Response: Central City obtains raw water from the Green River.  A raw water intake with 

screening, variable speed vertical turbine pumps, metering and chemical pretreatment facilities 

draws the water from the river.  It is pumped through approximately 3,500 feet of 24-inch ductile 

iron pipe to the water treatment plant site on River Road south of the intake.  The water 

treatment plant employs a traditional rapid mix → flocculation → sedimentation → sand 

filtration → disinfection process.  At the plant, water is introduced into a dual train rapid mix 

area where chemical coagulants are introduced and mixed into the water.  The water then moves 

into a dual train flocculation basin, then into sedimentation basins.  The effluent from the 

sedimentation basins enters sand and anthracite gravity filter cells.  Filtered effluent discharges 

to three clearwells for disinfection.  The finished water moves to a high service pumping station 

where it is pumped into the distribution system.  The facility also has facilities for chemical 

storage and feeding, sludge handling and disposal, plant maintenance, laboratory testing, and 

operator’s offices.  The plant has a rated capacity of 7.0 million gallons per day (MGD), and the 

site is configured to allow space for expansion to 10.5 MGD.  Water entering the distribution 

system flows either to one of four water storage tanks, or to one of several metering points to 

wholesale customers, or to direct city customers. 

Witness:  Michael McGhee 

  



 

City of Central City’s Response to  

Water Districts’ First Request for Information 

Case No. 2017-00199 

 

 
 

 

 

19. Does Central City meter finished water as it leaves its water treatment plant and 

enters Central City’s distribution system?  If yes, provide the daily meter readings for FY 2016. 

 

Response: Yes, Central City meters finished water as it leaves its water treatment plant. 

Please see the attached documents. 

Witness:  Michael McGhee 

  



mmyers�
Stamp














_] 

1 Fri -----
Sat --
Sun - ----

2 
3 

4 

5 

6 

7 
8 
9 

2 

2 

2 

2 
2 

2 

2 

2 

2 

2 

3 

3 

[ 

Mon 

Tue 

Wed ----
Thu 

Fri 

Sat 

l Sun --
I Mon ----
2Tue ---
3Wed 

Hhu 

5 Fri 

'>Sat 

l Sun 
--
3 Mon 

lTue --
lWed 

1 Thu 

2Fri ---
3 Sat 

i Sun 

5Mon 

STue 

7Wed 

3Thu 

) Fri 

) Sat 

1 Sun 

MIN 

MAX --
AVG 

SUM 

I I 
14003 - Fin 21000- HSP 

Central Water Treated Flow 

City Total KGAL 
gal 

2218347 2652 
1714662 2374 
2287975 2676 

2284569 2709 
2601994 2831 
2403031 2861 
2549667 2840 
3315805 3031 
2281500 2488 
2128635 2621 
2494726 2826 
2816341 3101 
2606471 3017 
3143034 2868 
2317058 2789 

2362988 2779 
2314681 2784 
2410818 2881 
2755396 3132 
2718101 3084 
2645232 3016 
2674020 3031 
2483256 2889 
2492551 2935 
2715810 3014 

2675989 2973 
2682468 3113 
2779072 3162 

2444790 2855 
2389798 2836 
2416266 2864 

1,714,662 2,374 
3,315,805 3,162 

2,520,163 2,872 
78,125,051 89,032 



:_J I • 

I 
14003- Fin 21000- HSP 

Central Water Treated Flow 
City Total KGAL 

gal 
,_ __ 
1 Mon 2359383 2804 

-
2 Tue 2387991 2780 
I-·--

3Wed 2379816 2873 
1---· 
4 Thu 2424183 2757 
I-

5Fri 2571469 2837 
I- --

6 Sat 2215580 2616 
.... 
7 Sun 2416190 2740 
I-

8Mon 2220527 2685 ... 
9 Tue 2326220 2737 ,_ __ 
1 JWed 2569132 2900 
1---

11 Thu 2262570 2727 
I-

HFri 2459880 2886 ---
1 l Sat 2470589 2911 
I-

1 t Sun 2312099 2710 
--

15 Mon 2331021 2775 
~ --

13Tue 2451364 2782 
~·--

17Wed 2467402 2935 
I- --

1 ~Thu 2472059 2896 
1---

1) Fri 2437816 2808 
1---

2) Sat 2338825 2779 
~--

21 Sun 2387100 2734 
1--

2 2Mon 2182934 2644 
I-

23 Tue 2147463 2595 
~ - -
2 i Wed 2162961 2618 ---
25 Thu 2059181 2678 ,_ __ 
2'>Fri 2212391 2692 

-
27 Sat 2361248 2616 

23 Sun 2102235 2604 ---
2~Mon 2300132 2705 
I-
I-

MIN 2,059, 181 2,595 
1----

MAX 2,571,469 2,935 
1---

AVG 2,337,578 2,753 .... 
SUM 67,789,761 79,824 



=-1-T 

-
1 Tue 

2 
3 

4 

5 
6 

7 

8 
9 

1 

2 

2 

2 

2 

2 

2 

2 

2 
3 

3 

Wed 
---· 
Thu --
Fri 
-
Sat 
--· 
Sun 
-
Mon 

Tue --
Wed --
)Thu --
I Fri 
--· 
2Sat --
3 Sun 
-
i Mon 

) Tue -
3Wed --
r Thu 
--
ffri --
~ Sat 
--
l Sun 

1 Mon 

~ Tue -
) Wed --
iThu 
--
5 Fri --
3Sat -
t Sun 
--
3 Mon --
:> Tue -
)Wed 

·1 Thu --
MIN 
MAX --
AVG 

SUM 

Central 
City 

, _ 

I 
14003- Fin 21000- HSP 

Water Treated Flow 
Total KGAL 
gal 

2424482 2772 
1912525 2569 
2242624 2670 
2018115 2535 
2255375 2680 
2228359 2674 
2437371 2818 
2276670 2729 
2398654 2804 
2361539 2688 
2300117 2686 
2281800 2588 
2417200 2565 
2211012 2617 
2138628 2647 
2353574 2778 
2482698 2845 
2370802 2767 
2258860 2602 
2250907 2667 
2034511 2569 
2330531 2750 
2214150 2706 
2482873 2874 
2270396 2712 
2326499 2799 
2204458 2667 
2229040 2694 
2233507 2704 
2650422 3064 
2480271 2916 

1,912,525 2,535 
2,650.422 3,064 
2,292,838 2,715 

71 ,077,970 84,156 



1 

2 
3 

4 

5 

6 

7 

8 

9 

1 

1 
1 

1 

1 
1 

1 

2 
2 

2 

2 

2 

2 

2 

2 

2 
2 

3 

_ _J 

Central 
City 

---Fri 

Sat --
Sun 
Mon 
Tue --
Wed ---
Thu --
Fri --
Sat --
) Sun 
·--
I Mon --
2Tue 
--· 
lWed ----
Hhu --
5 Fri 
mat --
r Sun --
~ Mon --
)Tue 
lWed --
I Thu --
~Fri --
:1 Sat 
t Sun 
>Mon ---
3Tue 
;r wed 
--·· 
H hu --
ffri 

JSat 

MIN --
MAX --
AVG --
SUM 

I I 
14003- Fin 21000 - HSP 

Water Treated Flow 
Total KGAL 
gal 

--
2306735 2868 
2374454 2791 
2153787 2635 
2182507 2676 
2146828 2617 
2047062 2566 
2491975 2673 
2339004 2840 
2548664 2886 
2269233 2686 
2265297 2674 
1983188 2582 
2271034 2753 
2701547 2737 
2393951 2858 
2486896 2943 
2612787 2986 
2669011 3059 
2517950 2920 
2589582 3022 
2622270 2894 
2277402 2739 
2116515 2618 
2282345 2745 
2271528 2741 
2716449 3003 
2635051 2962 
2283203 2739 
2440825 2807 
1644608 2386 

1,644,608 2,386 
2,716,449 3,059 
2,354,723 2,780 

70,641 ,688 83,406 



_J 

1 Sun ----
2Mon --
3 Tue 
4 
5 
6 

7 

8 

9 

1 

2 
2 

2 

2 

2 

2 

2 

2 

2 

2 

3 

3 

--
Wed 
Thu 
Fri - -
Sat 
Sun --
Mon 
Hue 
--· 
I Wed --
2 Thu --
3 Fri ---
J Sat --
j Sun 
--· 
3 Mon --
7 Tue --
3Wed 
Hhu --
) Fri 
1 Sat 
2 Sun 
--· 
3 Mon --· 
~Tue --
5Wed --
Hhu --
' Fri 
~Sat 

) Sun -
lMon 
1 Tue ----

MIN --
MAX --
AVG 
--
SUM 

Central 
City 

·-

I -I 
14003- Fin 21000- HSP 

Water Treated Flow 
Total KGAL 
gal 

2259429 2712 
1582114 2385 
4084957 3899 
2707734 2978 
2669193 2996 
2410723 2853 
2686227 3133 
2784387 3139 
2784654 3107 
2824214 3109 
2720550 3034 